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Drop Panel Kit (0660-0098-1032)

Parts List
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(1) Push Rod Bumper (with jam nut)
0582-0097-1029

(1) Release Cylinder/Latch Mount Bracket

0660-0098-1032-1

(1) Drop Panel Hold Bracket
0660-0098-1032-2
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(1) Push Point Bracket
0660-0098-1032-3

(1) Push Cylinder Upper Bracket
0660-0098-1032-4
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() Spring Latch
0660-0098-1032-5
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(1) Handle (with 4 screws)
0660-0098-1032-6

(4) Drop Panel Guide Rails
0660-0098-1032-7
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(—i) Solenoia Plate
(with 2 Solenoids 0586-0023-45)
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(1) Push-On Male
0580-0001-25
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(4) Push-On Elbow
0580-0018-23
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(1) Push-On “Y”

0580-0067-14
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(1) Quick Connect
0580-0003-29
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(1) 20ft. of 1/4" Black Tubing
0582-0009-20
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(1) Push Cylinder (1.5” bore, 28” stroke)
0587-0024-28
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(1) Release Cylinder (1.5” bore, 1" stroke)
0587-0024-1
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(1) Cylinder Rod Clevis Kit
0582-0021-4
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(3) Cylinder Foot Bracket
0582-0051-902
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(1) LocTite 271 (.5 ml capsule)
0660-0098-1032-9
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(8) 1/4” x 2" Lag Bolt
0660-0098-1032-10
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(48) 8 x 2" Wood Screws
0660-0098-1032-11
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(4) 6 x 1/2" Wood Screws

(6) 1/4-20 x 3/4" Bolt
0660-0098-1032-13

0660-0098-1032-12

'[—qmwn-ms

(8) 1/4-20 x 1 1/4" Bolt
0660-0098-1032-14

a

(14) 1/4-20 Nut
0660-0098-1032-15
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(8) 1/4 Flat Washer
0660-0098-1032-16
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(4) Cylinder Mounting Nut
0582-0010-2
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(4) Standoff (for Spring Latch)
0660-0098-1032-17

(1) Motion Sensor (with cable)
0657-0000

{ Diagram not available }

(1) PicoBoo Controller
0677-0000
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(1) 12v DC ﬁ"c')wer Supply
0658-0000
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